H. B. Fuller India Adhesives Pvt. Ltd./CR/UAN No.MPCB-CONSENT-0000188922/Indus-1d.24831 (04-03-2025
10:17:00 pm) /QMS.PO6_F02/00

MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 Kalpataru Point, 2nd, 3rd
Fax: 24023516 HETTE and 4th floor, Opp. Cine
Website: http://mpcb.gov.in o Planet Cinema, Near Sion
Email: cac-cell@mpcb.gov.in “ﬂ. Circle, Sion (E),

N Mumbai-400022
RED/L.S.I () Date: 04/03/2025

No:- Formatl.0/CAC/UAN
No.0000188922/CR/2503000377

Plot No. 1-E, Gut No. 1140, 1295 and 1296, Lifestyle for
A/p. Shirwal, Tq. Khandala, Dist. Satara Ervnert | S

Your Service is Our Duty

.II-I(.,'B. Fuller India Adhesives Pvt. Ltd., \:}2 I.IFE %j

Sub: Renewal of Consent, under RED category.

Ref: 1. Existing consent to Operate accorded by the Board vide No:-
Format1.0/CC/UAN No0.0000153398/CR/2309002298 dated 28/09/2023
valid up to 31.01.2024.

2. Minutes of 12th CAC meeting dated 13.12.2024.

Your application No.MPCB-CONSENT-0000188922 Dated 28.11.2023

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 and Rule 18(7) of the Hazardous & Other Wastes
(Management & Transboundary Movement) Rules 2016 is considered and the consent is
hereby granted subject to the following terms and conditions and as detailed in the
schedule I, II, lll & IV annexed to this order:

1. The consent to renewal is granted for a period up to 31/01/2026

2. The capital investment of the project is Rs.140.5524 Crs. (As per C.A
Certificate submitted by industry Existing Cl is-Rs. 102.1493 Crs +
Expansion/Increase in C.l. - Rs. 38.0594 Crs)

3. Consent is valid for the manufacture of:

z; Product ’gz);"':m_';’

Products
1 |[Engineering Adhesives 20000 MT/A
2 |Pressure Sensitive Adhesive Hygiene 16500 MT/A
3 |Hot Melt Adhesive 7200 MT/A
4 |Water Based Adhesive 7200 MT/A
5 [Relabelling and Repacking of Adhesives 750 MT/A

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Page 1 of 13



Sr No Description

Permitted (in

Standards to

Disposal Path

1. ([Trade effluent

CMD)

As per Schedule-l

Recycle 100% to
achieve ZLD

H. B. Fuller India Adhesives Pvt. Ltd./CR/UAN No.MPCB-CONSENT-0000188922/Indus-1d.24831 (04-03-2025

10:17:00 pm) /QMS.PO6_F02/00

Page 2 of 13




Standards to
As per Schedule-|

Permitted
15.00

Sr No
2. Domestic effluent

Description

Disposal
On land for gardening

5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr  Stack Description of stack/  Number of Standards to be
No. No. source Stack achieved
Thermic Fluid Heater (2 No.s)
1 1 and Boiler 0.85 TPH 1 As per Schedule -II
2 2 DG Set 500 KVA 1 As per Schedule -l
3 3 ZLD/MVD Unit 1 As per Schedule -II
4 4 DG Set 1010 KVA 1 As per Schedule -II
6. Non-Hazardous Wastes:
z; Type of Waste Quantity UoM Treatment Disposal
Wooden Pallet (Scrap Sale to authorized
1 and Non Usable) 15000 [Kg/Annum NA party
) Empty Corrugated 75000 |Kg/Annum NA Sale to authorized
Boaxes and Bags party
Corrugated Boxes, .
3 |Cardboard Boxes and 75 |MT/A NA S:'r‘t* to authorized
waste labels party
4 Empty Clgan Drums (MS 13000 |Nos./Y NA Sale to authorized
and Plastic) party
5 |Metal Scrap 15 Ton/Y NA Sale to authorized
party

7. Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for
Collection, Segregation, Storage, Transportation, Treatment and Disposal of

hazardous waste:

Sr Category

No No./ Type Quantity UoM Treatment Disposal
HW for Co-Processing |HW for Co-Processing
5.1 Used or shall be routed through |[shall be routed through
1 . 34 KL/A : )
spent oll pre-processing at preprocessing at
CHWTSDF/Incineration |CHWTSDF/CHWTSDF
35.3 . HW for Co-Processing |HW for Co-Processing
Chemical

shall be routed through

shall be routed through

2 |[sludge from 25 MT/A : :

waste water pre-processing at preprocessing at
CHWTSDF/Incineration |CHWTSDF/CHWTSDF

treatment
5.2 Wastes HW for Co-Processing |HW for Co-Processing

3 |or residues 5 MT/A shall be routed through |[shall be routed through
containing pre-processing at preprocessing at
oil CHWTSDF/Incineration |CHWTSDF/CHWTSDF

. Fuller India esives Pvt. Lt

10:17:00 pm) /QMS.PO6_F02/00

Page 3 of 13



Sr

Category

No No./ Type Quantity UoM Treatment Disposal
33.1 Empty
barrels
/containers HW for Co-Processing | v for Co-Processin
/liners shall be routed shall be routed throug h
4 |contaminated | 36000 |Nos./Y through pre- preprocessing at g
with processing at
hazardous CHWTSDF/Incineration | CHWTSDF/CHWTSDF
chemicals
/wastes
23.1 Wastes
or residues HW for Co-Processing .
(not made shall be routed ;YZ IT%reCr%-:trggiailonug h
5 |with 998 | MT/A through pre- o rocessing at g
vegetable or processing at EHVF\)ITSDF/CI-?WTSDF
animal CHWTSDF/Incineration
materials)
HW for Co-Processing |,y ¢, Co-Processing
23.2 Spent shall be routed shall be routed through
6 75 MT/A through pre- .
solvents processing at preprocessing at
CHWTSDF/Incineration CHWTSDF/CHWTSDF
HW for Co-Processing .
HW for Co-Processin
12.2 Spent shall be routed shall be routed througgh
7 |acid and 192 MT/A through pre- oreprocessing at
alkali processing at
CHWTSDF/Incineration CHWTSDF/CHWTSDF
ZLD/MVD outlet powder
35.3 Chemical -Sale to authorized
sludge from " part/Coprocessor
8 waste water 12 MT/A Recycle through MPCB/CPCB
treatment Authorized
Preprocessor/CHWTSDF

* Industry shall ensure disposal of Hazardous Waste to the Actual user
having permissions under Rule 9 of Hazardous and other Waste (M & TM)

Rules, 2016.

8. Conditions under Plastic Waste Management Rules, 2016 (Notification dtd.
18/03/2016):
SrNo Type of Waste Quantity UoM Disposal Path

1 Plastic Waste

120.00

Ton/Y

Sale to authorized recycler.

9. Conditions under E-Waste Management:

SrNo Type of Waste Quantity UoM
1 E-Waste 1.00 Ton/Y

10. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

Disposal Path
Sale to authorized recycler.

. B. Fuller India esives Pvt. Lt
10:17:00 pm) /QMS.PO6_F02/00

Page 4 of 13



11. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

12. This consent is issued pursuant to the decision of the 12th Consent Appraisal
Committee Meeting held on 13/12/2024.

13. Industry shall install online continuous monitoring system as per CPCB guidelines &
data to be transmitted directly from Data Logger to Board server .

14. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent. (Operate/Renewal)

15. Industry shall submit bank guarantee of Rs. 25 lakh towards O & M of pollution control
systems and compliance of consent conditions.

16. The applicant shall properly collect, transport & regularly dispose-off the Hazardous
Waste to CHWTSDF through online manifest system, in compliance of the Hazardous
and other Waste (M & TH) Rule-2016.

17. Guidelines for Pre-processing & Co-Processing of Hazardous & Other Wastes in cement
plant as per H & O (M & TM) Rules, 2016 prepared by Central Pollution Control Board
shall be strictly followed.

18. Industry shall strictly follow the provisions of Hazardous & Other Wastes (Management
& Transboundary Movement) Rules, 2016.

19. This consent is issued with overriding with earlier Renewal of Consent vide No:-
Format1.0/CAC/UAN No.0000188922/CR-2502000434 dated 05.02.2025.

20. The industry shall create an Environment Cell by appointing an Environmental
Engineer OR Expert for looking after day-to-day activities related to Environment OR
Pollution control.

This consent is issued on the basis of information/documents submitted by the
Applicant/Project Proponent, if it has been observed that the information submitted by the
Applicant/Project Proponent is false, misleading or fraudulent, the Board reserves its right
to revoke the consent & further legal action will be initiated against the Applicant/Project
Proponent.

Sba63bfs Signed by: Dr.Avinash Dhakne
b22£f1071 Member S ]

f84d02cd ember Secretary
6c239021| Forand on behalf of,

464d05a3| MaharaShtra Pollution Control Board
2246c8f9 .
5503ec5b| Mms@mpchigonis

c84378e3| 2025-03-0422:17:24 IST

Received Consent fee of -

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 50000.00 |TXN2312000141 04/12/2023|Online Payment
Copy to:

1. Regional Officer, MPCB, Pune and Sub-Regional Officer, MPCB, Satara
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

3. CC-CAC updating.

uller India esives Pvt. Ltd.

10:17:00 pm) /QMS.P0O6_F02/00 Page 5 of 13



BI

Cl

D]

BI

Cl

. B. Fuller Iindia .
10:17:00 pm) /QMS.PO6_F02/00

SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

As per your application, you have provided Effluent Treatment Plant (ETP) of
designed capacity of 5.00 CMD consisting of Primary (Collection tank,
Neutralization tank, Equalization tank, Flash mixer, Primary Clarifier/Primary
Settling Tank), Tertiary (Pressure sand filter, Activated carbon filter), Advanced
treatment (Mixed Vertical Drier (MVD)/ZLD treatment for high COD/TDS effluent
from Water Based Adhesive Plant.), Sludge treatment (Sludge drying bed) for the
treatment of 5 CMD of trade effluent.

The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent and recycle the entire treated effluent into the process for various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

Industry shall ensure online monitoring system i.e. IP Camera and flow meter to
ensure the Zero Liquid Discharge and it connectivity to the MPCB server. Industry
shall also install separate energy meter to the pollution control devices.

The treated effluent shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, effluent shall find its way for
gardening / outside factory premises.

As per your application, you have provided Sewage Treatment Plant of designed
capacity 20.00 CMD for the treatment of 15.00 CMD of sewage.

The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/l)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30

The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way for
gardening / outside factory premises.

3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

esives Pvt. Ltd.

Page 6 of 13



5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)

1 Indus.trlal Cooling, spraying in mine pits 13.00
or boiler feed

2. Domestic purpose 17.10

3 Processing whereby water gets polluted 850

' & pollutants are easily biodegradable '

Processing whereby water gets polluted

4. & pollutants are not easily 0.00
biodegradable and are toxic

5. Gardening 0

6. The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:

APC System Stack

Stack . . . Type of Sulphur
No. Source provided/prop Height(in Fuel Content(in %) Pollutant Standard
osed mtr)
Thermic
Fluid TPM 150 R
Heater LPG/HSD Mg/Nm
1 (2 No.s) Stack 30.00 220 -
and Kg/Hr 106
Boiler S02
Kg/D
0.85 TPH 9/Day
150
i TPM
DG Set | Acoustic HSD 70 Mg/Nm’
2 Enclosure 5.00 -
500 KVA Kg/Hr 11.2
Stack S02 .
Kg/Day
150
3 ZLB/nI\i/ItVD Stack 3.50 25 - g
Ltr/Hr 502 12
Kg/Day
] 150
DG Set Acoustic LPG/HSD TPM Mg/Nm’
4 1010 Enclosure 30.00 130 -
KVA Stack Ltr/Hr 502 20.8
Kg/Day

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of EP
Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

uller India esives Pvt. Ltd.

10:17:00 pm) /QMS.PO6_F02/00 Page 7 of 13



3. The applicant shall operate and maintain above mentioned air pollution control
system, so as to achieve the level of pollutants to the following standards:

Parameters Standards (unit)
Total Particulate Matter Not to exceed 150 mg/ Nm3

4. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution
control equipment.

5. The Board reserves its rights to vary all or any of the condition in the consent, if due to
any technological improvement or otherwise such variation (including the change of
any control equipment, other in whole or in part is necessary).

SCHEDULE-III
Details of Bank Guarantees:

Consent

(C2E/ Amtof BG Submission Compliance VL1 [13'%
C20 Imposed Period Period Date
/C2R)

Sr.
[\'[)

Purpose of BG

Towards O & M of
pollution control
systems and
compliance of
consent
conditions.

1 | CtoR | 2500000 |15 days/extend 31.01.2026 31.01.2027

If the above Bank Guarantee is not submitted within stipulated period, then 12%
interest will be levied as a penalty as per circular dtd 29/02/2024 No.
BO/MPCB/AS(T)/Circular/B-240229FTS0122

BG Forfeiture History

Amount of . . Amount of Reason of
Consent Submission Purpose

(C2E/C20/C2R) . Period of BG

:{c} BG
Forfeiture Forfeiture

Srno.

BG Return details

Srno. Consent (C2E/C20/C2R) BG imposed Purpose of BG Amount of BG Returned
NA

SCHEDULE-IV
General Conditions:

1. The waste generator shall.-

a) take steps to minimize generation of plastic waste and segregate plastic waste at source
in accordance with the Plastic Waste Management Rules, 2016 or as amended from time
to time.

b) not litter the plastic waste and ensure segregated storage of waste at source and
handover segregated waste to urban local body or gram panchayat or agencies
appointed by them or registered waste pickers’, registered recyclers or waste collection
agencies;

uller India esives Pvt. Ltd.

10:17:00 pm) /QMS.PO6_F02/00 Page 8 of 13



2. All institutional generators of plastic waste, shall segregate and store the waste
generated by them in accordance with the Plastic Waste Management Rules, 2016
amendment from time to time and handover segregated wastes to authorized waste
processing or disposal facilities or deposition centers either on its own or through the
authorized waste collection agency.

3. All waste generators shall pay such user fee or charge as may be specified in the
byelaws of the local bodies for plastic waste management such as waste collection or
operation of the facility thereof, etc.;